



# Certificate of Analysis

TO Cyprus Anvil Expl.  
\_\_\_\_\_  
\_\_\_\_\_

REPORT NO. A-45-51  
DATE August 27, 1975

I hereby certify that the following are the results of analyses made by us upon the herein described rock samples

| MARKED | oz/ton | oz/ton |  |  |  |  |  |  |  |
|--------|--------|--------|--|--|--|--|--|--|--|
|        | Au     | Ag     |  |  |  |  |  |  |  |
| N-138  | trace  | 2.6    |  |  |  |  |  |  |  |

BONDAR-CLEGG & COMPANY LTD.

**NOTE:**

Rejects retained two weeks  
Pulps retained three months  
unless otherwise arranged

.....  
  
.....